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QUALITY MANAGEMENT
SYSTEM

CERTIFICATE

Certificate No, : 17419Q21795R1M
Awarded to

Tianjin Zhenglongxin Metal Products Co., Litd.

Organization Code: 21120223M ADGGFCOTU
Registered Add.: No.13,5huhai Road Jinghai Economic Development Zone, Tianjin City
OfMice Add.: Ne.13,Shuhai Road Jinghai Economic Development Zone, Tianjin City
Production/Business Add.: No.13,Shuhai Road,Jinghai Economic Development Zone, Tianjin City
Zip Code: 301600

The Quality Management System of the above
organization has been assessed and Found to be in accordance with
the requirements of the standard:

GB/T 19001-2016 / IS0 9001:2015

Scope of this management Certification

Manufacture of solar photovoltaic brackets, pipe brackets,
seismic supports, sections, welded parts, stampings
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Hirst5A Labeding Second S.ﬂ.‘ Labaliryg
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Date of Original Issued:18 Now. 2019 Valid from:14 Mow. 2022 Valid until:17 Mow. 2025
Room 802,2nd Building,Mo.6 South Street of Gulow,Changping District, Beijing City,China  010-57146599
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ENVIRONMENTAL
MANAGEMENT SYSTEM

CERTIFICATE

Certificate No, : 17419E21034R1M
Awarded to

Tianjin Zhenglongxin Metal Products Co., Ltd.
Organization Code: 91120223MA06GFCO7U
Registered Add.: No.13,5huhai Road, Jinghai Economic Development Zone, Tianjin City
Office Add.: No.13,Shuhai Road Jinghai Economic Development Zone, Tianjin City
Production/Business Add.: No.13,Shuhai Road Jinghai Economic Development Zone, Tianjin City
Zip Code: 301600

The Environmental Management System of the above
organization has been assessed and Found to be in accordance with
the requirements of the standard:

GB/T 24001-2016 / IS0 14001:2015

Scope of this management Certification

Manufacture of solar photovoltaic brackets, pipe brackets, seismic supports, sections, welded
parts, stampings involved in the environmental management activities
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1 |

T CERTIFICATE

Certificate No, : 17419520945R1M

Awarded to

Tianjin Zhenglongxin Metal Products Co., Ltd.
Organization Code: 91120223MAG6GFCOTU

Repistered Add.; No.13,5huhai Road,Jinghai Economic Development Zone, Tianjin City
Office Add.: No.13,5huhai Boad Jinghai Economic Development Zone, Tianjin City

Production/Business Add.: Mo.13,5huhei Road Jinghai Economic Development Zone, Tianjin City
Zip Code: 301600

The Occupational health and safety Management System of the above

organization has been assessed and Found to be in accordance with
the requirements of the standard:

GB/T 45001-2020 / 1SO 45001:2018

Scope of this management Cerlification

Manufacture of solar photovoltaie brackets, pipe brackets, seismic supports, sections, welded
parts, stampings involved in the occupational health and safety management activities
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MEHgis: PHZX202104060256
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CREDIBILITY GRADING CERTIFICATE

EB4E: PHZX202104060251
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AAA s Ak

MEH4RS: PHZX202104060251

Certificate Number

B % M3: 2021-04-06%2024-04-05

Date of Expiry

LR PEHBIFEATA (www.cecbid.org.cn)
2EELIEELHBESTE (www.credit315gov.com)

Enquiring Website Beijing Puhwi

i BA
explain:
. RUEA%EREITEZBRAMBN=FE,

o The validity period of enterprise credit rating is three years from the date

of evaluation.

ﬁ !"! f%‘ m % ﬂ ﬁE :I:; =, U EAWERARGTEENE, FANA, SEEN—X SEHAK

R IT Ty CRADING CRETTSIE D 09, MIATEEIRMEE; EAKRAEE, MENFTERR
) iR BT,

The enterprise credit rating shall be reviewed once a year within the validity period.

}\:ilr ||: F”ﬁﬁ‘& Mn’ﬂ l|"|l {l- I‘u ”L& “-l passthe tion can used after being publicized on the

wabsite; If the credit status changes, it Is necessary to re evaluate the credit rating and

replace the certificate.

« ARIAAE A E SR, SIS RIS (R F i,

ot Rk I, ERIIRNL, WHOsIRbR. RMNORE, BN
130 K Mty 77 BORF A DS BCR R BEAR, 102 IR IR P 4 s

1

Q/PHZX 001-20 190l SX 0 BOR, PREE Y If an enterprise changes its name within the validity period, it must go through the
Through the company's and 0 0n.The change procedures with a certificate in the issuing unit
analysis and of the eredit X 001-2019 and are rated as follows

. (ElEASRIES) FiFoy, ¥HE, hili. H\. it

The enterprise credit rating certificate shall not be altered, lent, forged, leased or

transferred,
A, FEESMERAEEENS, EPEARINEZEAED,

This certificate has the same effect as the plaque, and is used in the people's Republic of
China.
JEFHRE . PHZX202104060251

Certificate number iE @7
SHE AN 20214048068 g 3 o 7
PHZX e
BFHEN: 20245048058 0! EE S
Effective date WOk ko o i MR-

LR www.cecbid.org.cn
Public inquiry

é www.credit315gov.com
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TRUSTWORTHINESS GRADING CERTIFICATE

EH%iE: PHZX202104060252
K it ik 5 < T ) o Ay PR 2 )

iz fE IR, &8RN, MEER. REMR, 446
] 5% K 77 BORFAH DG BOR B BIAR,  + HEAS i VR A A o
Q/PHZX 001-2019f AR ZER, PEHN:

AAAZ

BxHE: 2021-04-06%2024-04-05

AT S ) ik oA

FENMA: EREEEEERFREATINEGRAR
LERUVHEAHES FE: www.credit315gov.com

o

Ooln

=] B gl [=

20




R AT I < ) A7 PR A W) REETTIEBEXS R R R AR A7) REIEEZ SRS A RA R

m | ol 1=

00

2

R = ik 55 W 15 & I if $

INTEGRITY ENTERPRISE ON QUALITY&SERVICE

IEH%iE: PHZX202104060254
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CUSTOMER NAME:
ADDRESS:

Sample Name
Product Specification
Material and Mark

TEST REPORT

No. : TJIN2004004241MR
Date : May 07, 2020
Page: 1of 4

TIANJIN ZHENGLONGXIN METAL PRODUCTS CO., LTD.
NO.13, SHUHAI ROAD, JINGHAI ECONOMIC DEVELOPMENT ZONE,
TIANJIN

Square tube
130*130*3.0
Q345B

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No.
Date of Receipt
Testing Start Date
Testing End Date

Test result(s)

Signed for

TJIN2004004228PS
Apr 24, 2020
Apr 24, 2020
May 07, 2020

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

SGS-CSTC Standards Technical

Services(Tianjin) Co., Ltd

Lot Qs

Linda Yuan
Authorized signatory

vaMe G
ction & Testing Services

ov-rloa on re

subject fo Terms and Conﬂlﬂom for Electronic me
Attention is drawn to the limitation of liability, indemnification an: Jurl ssues i
advised that information contained hereon reflects the Company'’s fi ndinao al the time ov lts Intervenu v

Client’s instructions, if any. The Company's sole responsibility is to its Client and this docu?ant does ny-meamEi g p;rliel toa

transaction from exercising all their rights and obligations under the

cannol
except in full, without prior written approval of the Company. Any unauthorized alteration, lrr?ary or falsification of the content or
extent o

appearance of this document is unlawful and offenders may be prosecuted to the fullest

the law. Unless otherwise stated the

results shown in this test report refer only to the umplo(:) tested and such sample(s) are retained for 30 days only.
Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or emall: CN.Doccheck@sgs.com

Building C-13, No.80, Hafyun Avenue, TEDA, Tianjin, China 300457 t (86-22) 59995319  f (86-22) 59995335  www.sgsgroup.com.cn

Bl - Xk BREAFRENZE0SC-13T R %K. 300457  t (86-22) 59995319  f (86-22) 59995335 e sgs. com
T

Member of the SGS Group (SGS SA)
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Summary of Results:

TEST REPORT

No. : TJIN2004004241MR
Date : May 07, 2020
Page: 2of 4

No. Test Item Test Method Result Conclusion
1 Neutral Salt Spray Test 1ISO 9227:2017 See results /
Note: Pass : Meet the requirements;

Original Sample Photo:

Materials Laboraty

Fail : Does not meet the requirements;

/- Not Apply to the judgment.

Sample A

Unless otherwise agreed in writing, this doeumom is iuuod
overleaf, lvnlllbl. on request or accessibl
subject to Terms ions for Ehetmﬂc """"" )
Attention is drnm to the nvnmtlon of liability, indemnification dict d
advised that information eonlulnod hereon reflects the Compa ndlm. .I lho tlmc of its lmorv‘m.
Client’s il if any. The C ‘s sole responsibility is to its Client and this document do.’
cﬁon from cxorl;lllng all their rights and onggllom under the This doeu. }‘m ~epivduced

pt in full, without prior written approval of the Any I ‘i.l,n 'of the content or

lppalrln« of this doeumnt is unlawful and offenders may P rosecuted to the fullest extent thl hw. Uni otherwise stated tt,
its shown in this test report refer only to the sample(s) tn and such sample(s) are retained for 30 days only.

Ammmn To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(sv-/55) 8307

1443, or email: CN.Doccheck@sgs.com
Building C-13, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t (86-22) 59995319  f (86-22) 59995335  www.sgsgroup.com.cn

Bl - Xk - BFEAFREREH0SC-137H M4 300457 t (86-22) 59995319  f (86-22) 59995335 e sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)
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TEST REPORT

No. : TJIN2004004241MR
Date : May 07, 2020
Page: 3of 4

Test Item: Neutral Salt Spray Test

Sample Description: Metal part

Test Method: |

SO 9227:2017

Test Condition:

Concentration of solution collected: (50+5)g/l NaCl

Chamber temperature: (35+2)°C

Volume of salt solution collected: (1.5+0.5) ml/(80cm?-h)

pH of collected solution at (25+2)°C: 6.5~7.2

Exposure
Test Result:

period: 192h

Sample

Appearance Protection Rating

A

Visible color change, visible white rust 10

Note:

1. Protection rating refers to EN ISO 10289:2001, as follows:

Area of defects, A (%) Protection rating

0(No defects) 10

0<A=<0.1 9

0.1<<A=0.25

0.25<A<0.5

0.5<A=1.0

1.0<A=2.5

2.5<As5.0

5.0<A=<10

10<As25

25<<As50

50<<A

2. Defects of edge do not influence the evaluation.

Unless otherwise agreed in writlna this documont ll ilxuod by the Company subject to itsSgan. E)-.. u :?'Ton: of Servicg printed

ov-rloa on request o at h mlunl'Torml -nd Conditions.. 88D, 24, for electronic form: a' cuments,
subject to Terms and Condlﬂonl for Electronic me -L Sagitions/Terms-e-%,

Attention is drawn to the limitation of liability, indemnification ans Jurl nuas arein. s

advised that information contained hereon reflects the Company’s rndingo at the time ol lts intervention ‘only and wnmn the limits of

Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a

transaction from exercising all their rights and obligations under the Thi cannot be

except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

results shown in this test report refer only to the nmp!o(:) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com
Building C-13, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t (86-22) 59995319  f (86-22) 59995335  www.sgsgroup.com.cn
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T
Member of the SGS Group (SGS SA)
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TEST REPORT

No. : TJIN2004004241MR
Date : May 07, 2020
Page: 4of 4

Test Photo:

During test Before test

Reference sample Tested sample

After test

After test — local part

Equipment Information:

. Equipment o Next Calibration
Equipment Model Calibration date
No. date
Salt Spray Chamber | Q-Fog CCT 1100 POL-025 2019-11-04 20 SRl

dkkk Kk kk End of report********

subject to T diti Electronic D
Attention is drnm 1o the limitation of liability, lndunnlﬁcnlon and Isdictio d
advised that information eonl-lnod hereon reflects the Company’s findings IM Hm of its lnm'vonuon ol
Client’s if any. The C 's sole mponuibil is to its CIuonl and this document does exu!
tnnnctlon from oxorelulrm all their rights and obligations under the Thh document unno e
except in full, without prior written approval of the An or falsification of the content or
lppnnrnn« of this document is unlwﬂnl and offenders may be prosecuted to the fullest extent m. lav: Unless otherwise stated the
results shown in this test report refer only to the sample(s) tu and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheck@sgs.com

Building C-13, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457 t (86-22) 59995319  f (86-22) 59995335  www.sgsgroup.com.cn
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SG!

TEST REPORT i e
No. : TJIN2012018186ML [=] 7355
Date: Dec 18, 2020 £
Page: 1of 2 )
CUSTOMER NAME: TIANJIN ZHENGLONGXIN METAL PRODUCTS CO., LTD. R
ADDRESS: NO.13, SHUHAI ROAD, JINGHAI ECONOMIC DEVELOPMENT ZONE,
TIANJIN
Sampla Mame : Angle Steel
Product Specification :  L75"507°5.0°310mm
Material and Mark o Q235B

Above infarmation and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no respoensibility to verify the accuracy. adequacy and completeness of the sample
information provided by client.

R

Date of Receipt o Dec 14, 2020
Testing Start Date : Dec 14, 2020
Testing End Date : Dec 18, 2020
Test result(s) ¢ For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sampla(s) tested)

Signed for
SGES-CSTC Standards Technical
Services{Tianjin) Co., Ltd

Tl

Kevin Zhou
Authanzed signatory
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TEST REPORT
Mo. : TJIN2012018186ML
Date : Dec 18, 2020
Page: 2of 2
1. Test Item: Chamical Composition Analysis
Test Method: OES
Element C g Mn P s Con.
Req..% =0.20 =0.35 51.40 20.045 £0.045 ==
Result % 017 0.20 0.39 0.015 0.018 Pass

Mote: The results comply with the requirement of GB/T 700-2006 Type({Q2358).

2. Test item: Tansile Test

Test Method: GBT 228.1-2010

Elangation after
Test item Spf“"'”en {Ron) {Ryaz) Conclusion
()
T T I 370~500 2035 206
1 Fnalang/at 482 333 33.5 Pass
spacimen

Maote: The results comply with the requirement of GB/T 700-2006 Type Q2358

After test

N

Busiing -1, Mo L. Msfyun Swel, TEDA, Tiasiin, China J004ST
oE- AN RREERRERENREC TR NE; 200

U {BE-2I) SR SO0 1 {RE-IT0 SN S0R W U D
1 (B Berced SO0 1 -y e S0l o Egs i oo

Mamber of the BG5S Group (5GS 5A&)
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SG!

TEST REPORT i
No. : TJIN2003001765ML [=] 5363
Date: Mar 19, 2020 § s
Page: 1of 3

TANZDIA0DTTASML

CUSTOMER MAME: TIANJIN ZHENGLONGXIN METAL PRODUCTS CO., LTD.

ADDRESS:

Sample Mame
Product Specification
Material and Mark

NO. 13, SHUHAI ROAD, JINGHAI ECONOMIC DEVELOPMENT
ZONE, TIANJIN

Circular Tube
T3 4.5mm
Q2358

Above information and sample(s) was/were submitted ard confirmed by the client. SGS, however,
assumes no respoensibility to verify the accuracy. adequacy and completeness of the sample
information provided by client.

Date of Receipl
Testing Start Date
Testing End Date

Test result(s)

Signed for

R A

Mar 13, 2020
Mar 13, 2020
Mar 19, 2020

For further details, please refer to the following page(s)
{Unless otherwise stated the results shown in this test report refer only to

the sample(s) tested)

SGES-CETC Standards Technical

Services(Tianjin) Co.,

YTl

Ltd

Kevin Zhou
Authorized signatory

i
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E
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|hﬂqﬂ-ﬂﬂhﬁllﬂﬂn“&[ﬂ.wﬂtﬂm 0 {BE-T2) S S008 1 {BE-T) 5660 S01R AT L8 I
(Bl - AR - BEELARANAGRRC-11TN N, 0057 0 B2 B SO0 1 BA-E2) 060 B0 & g chnang oo

Mambaer of the 568 Group (BG5S S4)
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TEST REPORT
Mo. : TJIN2003001765ML
Date : Mar 19, 2020
Page: 2of 3
1. Test [tem: Chamical Composition Analysis
Test Method: OES
Element C Si Mn P 5 Con.
Req.,% =020 =0.35 =1.40 =0.045 =0.045 -_
Result % 0.14 0.13 0.36 0.024 0.009 Pass
Maote: The results comply with the requirement of GET 700-2006Typa({Q2358).
2. Test item: Tensile Test
Test Method: GB/T 228.1-2010
Elongation after
Tensile strength Yield strength
e Specimen (Re Ro2) fracturalA) G
est tem ype 1 (Rgaz L =5_ﬁ5@ anciusion
(MPa) (MPa})
(%)
Reg. | - - 370--500 2235 228 |
Tubular Strip
1 500 431 27.0 Pass
spacimen

Mote: The results comply with the requirement of client’s information (refer to GB/T 700-2008 Type
Q12358).

P &
) impachion L g aremas
L.

™
I:'\

1441, o1 i Ch Becchechfisgs cam
Buching C-11, Mo ). Mty Stpwt, TED, Timgin, Cina 30457
Bl R REESARANEEC- TN RN 0057

0 {BE-D) S 200 1 RE-TI) 06N 5018
0 ) Berd SO0 1 - 0 U1

iy
rh e autteriicity of feading | tneparian mpeci B oerithosie, plesss caniect un sl ieepbane (8-FEE) 0T

T [
& ags chinaifagn.com

Mambar of tha 565 Group (565 5A4)
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TEST REPORT

No. : TJIN2003001765ML
Date : Mar 19, 2020

Page: 3of 3

Alter test ' S&mpq photo
s End of report

L4, o @amal Cw Dacohacu @agd cam
Buseting -1, M), batyin Swal, TEDA, Tiaae, China BOGIST 0 [BE-20) 500 2008 1 {B6-20) RS SE1A W AT £ £
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CUSTOMER NAME:
ADDRESS:

Sample Name
Product Specification
Material and Mark

TEST REPORT

No. : TJIN2003001769ML
Date : Mar 19, 2020
Page: 1of 3

T.‘IN1?
TIAMNJIN ZHENGLONGXIN METAL PRODUCTS CO., LTD.
NO. 13, SHUHAI ROAD, JINGHAI ECONOMIC DEVELOPMENT

ZOMNE, TIANJIN

Square be
130"130°3.0mm
03458

Above information and sampleis) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy. adeguacy and completeness of the sample
information provided by client.

Date of Recsipt
Testing Start Date
Testing End Date

Test result(s)

Signed for

LAA s b LRt iy

Mar 13, 2020
Mar 13, 2020
Mar 19, 2020

For further details, please refer to the following page(s)
{Unless otharwise stated the results shown in this test report refer only to
the sampla(s) tested)

BGS-CSTC Standards Technical

Services(Tianjin} Co., Lid

b

Kevin Zhou
Authorized signatory

art & cortificeis. pless cooiect un o laptane (#5-785] 133

{Buling -1, W8 e Sowet TEDS, T CHina 300IST | (G-I 50005000 | (6T SHASI10 wemsggonmcoman
|- 38 SEELFRENERAC |\ WM, DM | (225905000 | M-IBNNI  » spsmagegoom

Mdambar of tha 565 Group (565 SA)
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TEST REPORT

Mo. : TJIN2003001769ML
Date : Mar 19, 2020

Page: 2of 3
1. Test Item: Chemical Composition Analysis
Test Method: OES
Element C Si Mn P 5 Con.
Req. % <0.20 <0.50 <1.70 <0.035 <0.035 -
Result % 0.16 0.07 0.45 0.010 0.003 Fass

Maote: The result of test elements specified by client comply with the requirement of GB/T1581-
2008Type|Q3458).

2. Test tem: Tensile Test
Test Method: GE/T 228.1-2010

Tensile strength | Yield strength Elongation after
Test item Specimen type { A { Baczl fracture| A} Con.
(MPa) (MPa) L. =5.65V S0 (%)
Req. % 470~630 =345 =20 -
Rectangular
1 _ 553 485 3.0 Pass
Specimen

Maote: The results comply with the requirement of GB/T1531-2008 Type Q3458

0 [BE-2I) S0 5008 1 B8-T0 3080 S AW A [
8 (0622 Bokrd 5008 1 |M-X 06N Sine & W deaagm. o

KT IEEEXH IR AR AR RIEEIE B & il i A R A A

Mambar of tha BGS Group (BGS 5A)
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TEST REPORT

No. : TJINZOO3001769ML
Date : Mar 19, 2020

Page: 3of 3

After test S;amp.la W|n

“RE, -
q.'rtz id
"

e,

b

L]

e L.

bk End 'ﬂ[ rawrrii-iid-ii-
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TEST REPORT

No. : TJIN2012018185ML

Date: Dec 18, 2020

Page: 1of 2
CUSTOMER NAME: TIANJIN ZHENGLONGXIN METAL PRODUCTS CO., LTD. A
ADDRESS: NO.13, SHUHAI ROAD, JINGHAI ECONOMIC DEVELOPMENT ZONE,

TIAMJIN

Sampla Name . Steel Plate
Product Specification  : 320"160"4.0mm
Material and Mark o Q2358

Above information and sample(s) was/were submitted and confirmed by the client. SGE, howeaver,
assumes no responsibility to verify the accuracy. adeguacy and completeness of the sample
infarmation provided by client.

LR LR LR L

Date of Receipt : Dec 14, 2020
Testing Start Date o Dec 14, 2020
Testing End Date : Dec 18, 2020
Tast result(s) ¢ For further details, pleasa refer to the following pageis)

{Unless otherwise stated the results shown in this test report refer anly to

the sampla(s) testad)

Signed for
SG5-CSTC Standards Technical

Services(Tianjin) Co., Ltd

Yoo

Kevin £Zhou
Autharized signatory

frarsactos hum mcercising sl Fei nghle med umgh Hhe carol b reproduced
sacapl b A, weihag) prof wrien s ol e G Ary al [k o o
appesrance ol Fn docureel w uvire ol mmwh_rmbmm-m HIl-I Uniwun pliharwine sintmd fm

FinALIE Bhigw i Tea newl Mlcrl-t e Iltl'llmﬂnr
wiian chact B 4y L J L] EDECTAN rapa l. erifhrsts plaass ceatsc] uy & ledupeane (F5-FI8] DT
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TEST REPORT
MNo. : TJIN2012018185ML
Date : Dec 18, 2020
Page: 2of 2
1. Test [tem: Chemical Composition Analysis
Test Method: QES
Element c Si Mn P 5 Con.
Reg.% =0.20 £0.35 £1.40 =0.045 =0.045 e
Result % 017 0.10 0.23 0.011 0.007 Pass

Maote: Tha results comply with the requirement of GET 700-2006 Type[Q2358).

2. Test item: Tensile Test

Test Method: GE/T 228.1-2010

Elangation after
Bl Tensile strength Yield strength fracture(A)
Test item pt 4 (R (Ryaz) /55 | Conclusion
¥ tMPEl} {MPH} L. =5.65 i
(o}
Req. | - 370-500 2235 =26 e
1 FisgRang e 437 296 38.5 Pass
spacimen

Mote: The results comply with the requirement of GB/T 700-2006 Type Q2358

After test

bl b,
a
-]
e
-

el A& E
P

sgiwd in wriling, Thin docuast s

0 BE-22) 0 5008 1 {BE-I) 06N 5018
0 B2} Sod BO0A 1 M) S0eE S
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TEST REPORT I

No. : TJIN2011015633ML pAr=
Date : Nov 03, 2020 e,
Page: 1of 2

CUSTOMER NAME: TIANJIN ZHEMGLONGXIN METAL PRODUGTS CO., LTD. e

ADDRESS: NO.13, SHUHAI ROAD. JINGHAI ECONOMIC DEVELOPMENT ZONE,

TIANJIN

Sampla Name ¢ Angle Steel

Product Specification  © 7575075.0mm

Material and Mark ;. Q2358

Above information and sample(s) was/were submitted and confirmed by the client. SG3, however,
assumes no respoensibility to verify the accuracy. adequacy and completeness of the sample
information provided by client.

EEREEEE

Date of Receipt © Moy 02, 2020
Testing Start Date o MNow 02, 2020
Testing End Date o Mov 03, 2020
Test result(s) ¢ For further details, please refer to the following page(s)

{Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
BG5-CSTC Standards Technical
Services(Tianjin} Co., Lid

e o
% _FL;--"})_/J'{-@L
Kevin Zhou
Autharized signatory

Va1, mr s DaacnschEags £
| Bty C-11, Mo 8. sy Sase, TEDW, Thamin Chara 30457 O (BE-T0 SE 5008 ¥ {BE-T) 5066 SR T Ly L
(Bl - AE - BEEEARENEENAC- 117N BN 05 0 (B2 Do S000 ¥ 80-30) 06N S0 & Epuinaeg o
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TEST REPORT

MNo. : TJIN201T1015633ML
Date : Nov 03, 2020

Page: 2of 2
1. Test ltem: Chemical Composition Analysis
Test Method: OES
Element C Si Mn P s Con.
Req.% <0.20 £0.35 <140 <0.045 =0.045 —_
Result % 017 0.21 0.38 0.009 0.011 Pass

Maote: The results comply with the requirement of GB/T 700-2008 Type{Q2358).

2. Test itam: Tensile Test
Teast Method: GE/T 228.1-2010

Elangation after
Tensgile strength Yiald strength fractura(A)
Tast item Sptaclmen {Hm) (Rgnz) Conclusion
(%)
Req. | - 370~500 2235 226 | e
1 Recange 467 318 35.0 Pass
spacimen

Maote: The results comply with the requirement of GB/T 700-2006 Type Q235B.

After test Sample photo
hhadhddd End Dl mmrtd-ii LL RS

Uslens stbarwise agroed m
iy .Emm

!
:
I

l
;

i
i
]

Busiing C- 11, Mo.B). bayun Stesl, TEDA, Tinadn, China JOGHST 8 [BE-20) S5GH 5008 1 {BE-12) S0 3016 U I L2, £
OF - AR SREEARANENNAC.\CNEE, 300457 8 (B6-20) S0 B0 1 M- 86 018 & S chinaBag on
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BH G HARA L
£ | WS | B EHESHUEH: 150X T0m
" ke L 2020 4.9 A 10 B
# | WH® O 0 e o T
b s 003-0%-190
o GATO ebdalE,  HEEmRER G
B bl GBT 10125 AU thit e — 2 Bl
I A R NaCl FRHEEE: Bog/L
¥ iR AT PH 8.5~7.2
il i, s YL 35+2C
B e FiER9: 1-2al/h (80ca2)
-5* MR frE e 5 48 LA 1 23
s R e G-fog fHFARE
S5l R R ELRE: 25°CHIAE: 50%
b wameg | ot f:f #'E':M B
| shaweHAEE | SE120816802900 275 L5 sipa |29 THA
| 14 46
2 [ saLE e | SE120815007800 075 10 F kb EQ;‘”*
Gl SE 120816802900 5410 AT |
5 |. AL E R P 275 L5 | thagTa ;Li{tﬁﬂlﬁ
| 5470 BT
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£ SRR - 0 47 24

-?m sﬁ Shenzhen Tiansu Calibration and Testing Co,, 3

132 i‘ﬁ Uk :F§ hc-mCNAS““

Calibration Certificate =~ “wtl® _ 07700
FEEt Slibea Tt Bi1m Ham
Centificate Na. Poge af
FREE e WA AR
Client Name
i
. . E i AR O A (K R i) 35
Address
] 1
bR R
Description
e i) e g :
J':' : :#:Fﬁ 10n "::m e & e R T FLA R ]
RRE aE Rt
! 0 -0
Seeriar] Marmvher Management Mo,
i AW 2022 I m A u A
Date of Receipt Yiear Month By
Exifi [ 2022 4E n A u H
Calibration Date Year Month Day
e FockeaeH M 2023 if 0 H 13 [
Due Date ¥ear Month Day
At 2022 4 w H 1 H
Isrue Date ¥ear Month Day

v RS

s B ook

v PRE

Mk s eI 0 1 A T b (R A il SR bR T ) €1y MR (Post Codd: SI811G

A \ ko G
JE-6E . VLR 135 (TEL) ¢ O7AG-RAH]AEL
pe 1-5/F 4/B, 16/F 1/B linging Industrial fone, No. 2, Jlinlmg Fflits hitp ! Swaw. tiansi.or g
Lyenue, Baolong comeunily, Benlong Sireet, longgng Distriet, S i

B ki Fanile zshfitianm. nrg
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A S

Results of Calibration [=]
TG oo L Woam gk al
:,L o IDI-TI07TR u; : ;

b=

L. A A T PERE R iE

el
. 2 = i o Pass]
(Apperranoe & Woting Performence Chedt)

2. ARMH R
Indicetion Error
Feift 15 (ad i ¥ Cam) fi. ¥ (mal g
ol b Pk Errar MPE Pass/Fail
o==1 =0.1 + (0. 30, 2%L) P
{F =0.1 £ {0, 30 28L) F
0—3 *02 & [, 3#0. 2%L) L]
0—4 #072 + 0. 30. 2%L) P
0==5 =0, + [0 30, 28] P
=0 0.3 + [0, 0. 280 P
0—=7 =0.3 + 0. 350, 2%L1) P
0-=R =0.3 + 0. 30, 2%L) P
B=8 =0.4 + (0, 30 28L) P
0--10 *Ad £ [, 3#0. 2% L

e LACEEEE SR, A e

UL <4< ML £t 1 e A SR R

iThe Exmnded Uneertaints of the Wessurememi Reslt Is)

-0, Znm &2

(HEdiE T ar 10 = -0z S EE T E SR

Aooording to [IFI08, 172012 Ewve lmtion and Expression of Unceriainiy in Nemsir cmend)

Ll F 25 (B lank helaw
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Fo 0D EYIRB R WNB A RA T

'?;' e Su Shenzhen Tiansn Calibration and Testing Co., Lid.

F fﬁ Uk 431 ﬁcmcmqs“”

Calibration Certificate E:;“f;f;g"
RS T2R20-] 107764 Wil as
Gertificat & No. Puge af
e et
‘#_ = Fo iF 1 S A
Tiend Noune
Wkt
' ol Ty T K HE N 3
Addbfress
O
WEER  en
Dexcriptiom
_!!}-. f] k| ¢ o
W 7. fn WIS Aot HEw T EL L]
Madelf Type Mamgastmres
[} |' o L1 e o 1
|“ i'hJ'H' |T-"'9'.?h4'1' 5JC-001
Eerirl Nmber Manugrement Mo,
e Em 2023 i o A 14 H
Derte of Receipt Fer Month Dy
e it 2022 4E 1o H 14 H
Colibrotion Date Yearr Maonth Dary
TR T ke FHH 2023 i o A 12 H
e Dhrte Yeurr Month Day
Hi 2022 4F 0 A 1 H
Eexure Drate Yeurr Moath Day

i T ot Ak

:ji-:ntdb_r %%ﬁ

M, BN AR e i Teak A e iio S et A T K1) (Pt Codel s GISLIG

(EREIRES - STt iE CTELY @ D7S5-54B15081
ADD: 1-5°F 4/B, 16/F 1/B Jingding Inthstrial Fone, MNo. 2, linlong ke http:/Swww. liansu. ore
Avenue, Baolong comunity, Baolong Sireei, Longgeng Disirict; I TERTE

Shenden Emeilt =skf@tiansu.org
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B #E 45 R b
Results of Calibration [m] e

= R e s Wam Had
P F20220-1 107764 i b

15 8

ldppenrance & Working Performance Chedd)

b "'Tl.F':'.:.:s.l

2. o T

Indimiion Error

B 21 Cm) T Gl i & o) il
Colthration Poimt Emor MFE Parss/Faril
01 0.0 < (0. 30, 2=L) F
0~2 0.0 (0, 0, 24l B
= Sl & (0. 30, 22L) F
o4 -i. 1 o (0. 30 2eL) P
05 =l & (0. 30, 22L) B
06 Al & (0. 30, 2eL) P
[l Sl & (0. 30, 24L) P

it LIUEEHE G0, A m

L - e iR SR R AR TR

[The Expanded Uncertainty of the Mesurement Resuli Is)

-0 2rm k-2

(CERIIF 103, 1-20 128 AR e i i 5 )

{heenrding ta JIF103. 1-2012 Evalustion and Espression of Uncerteiniy in Messurement]

Ll FEEH (Blank below
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RYIIR 38 v o B 4 7 PR A )

Shenzhen Tiansu Calibration and Testing Co., Ltd.

E‘L f& uk :FJ h:mCNAsgzﬁ

,é;gﬂ Qﬁ?

Calibration Certificate - = “watl® 0L SHTH
iF s o1 i}
i 120220-1107 775 LW el
Certifieate Na Page of
S
BRER e W AR AT
Chient Neme
_I.h G e T = A
v it 0 S AT SR 1 35
Adfefress
_!l- .|’_I.
REEH  peR
Deseription
.“ﬂ:k' wlak | Y .
Sy i 0150 mm/D. 0%mm Blitt] W
Mol /Ty pe Mamfoctprer
TN - =A o L
th | ek T
Serinl Number Mamagement No
i i F1HA a0z i 10 H 14 H
Darte of Reveipt Yo Muonth Day
e AR L] 2022 5 10 H 14 H
Gnfibrafion Dt Feurr Munth Dy
2y F kb G 2023 S 1 H 12 H
D Drie Yeurr Manth Dy
A F1HA 20323 10 A 14 H
Issue Date Yo Maonth Day

e DA
iz IR

o Bk

Hubbs 1 M0 AR (X S0 S AR A2 R R ) 1R WP ost Code) » BISLIE

B -6, SR -G Hiif (TEL) « 076584816081
ADD: |-5'F 4/B, 1-GF 1/B lingding Industrial Fone, Mo. .2, Jinlomg bl hitp://www, tian=ss. org
Avenue, Baolong comminity, Baolong Street, Longgang District,
Shenzhen

ﬁ?ﬁﬁ

Ty
a l
Ygypanth

Emil: zsk f@tiansi. org
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e 45 R

Results of Calibration

iEdis WMol Himw
iE i 7 20220-1107 775 Bam H4W
Certificate Na Payge of
1. SR T HEeE b g
] ¥ . & (Pass)
|Appearance & Working Per formance Ched: )
2. LT ¥ T
Pleneness
g U B o ghi
Mensured Wrlwe Specification Puss Fail
0. 00lmm =1, 003mm L
3. IR BT R
Parallel
/i L A ik
Mensured Wrlime Specification Pussy Fail
0. 003mm =11, 01 Omm L
4. FifiRIE.  (Tero Error) Ff& (Pass)
6. #FEE TR A .
Indication Error
PR i Hhipg R yiey e :
ol B R anmy e mmiRE amRE RE SR
Poing TR Indicetion Error fnner Error 2w ber Error MPE Purss/Fuil
41. % 41 . 20mm 41. 20mm 0. OCmm 0. 0Ckmm (0. 0mm £0. 0%m P
B 1. Smm A1, S0mm 81. G0mm (1. Ok 0. Dk (1. Ok +0. 0%mn B
121. Bmm 121. BOmm 121 . B Zmm 0. 0Zmm 0. OCmm +0, 0Zmm +0. 03mm P
B. Wl R
Sounding Indication Error
HodE 2 A R - = it
Carlibrrantiou Paovin £ Indication Error Panss/Fanil
20mm 0. D X 0. 02mm F
7. FIRE A e -
Indication Error
FHE R e Mg J aits == ; kg I Z
s ERRE R ggama s mmE AMRE A2 S
i e Indication Error  Inner Error  uter Error MFE Purss/Fanil
4 1. Zmm 41. 20mm 41. 20mm 0. 00k 0. 00k 0. 00k X 0. 0Zmm P
81. Bmm 81 . G0mm #1. B0mm 0. OCmm 0. 0Ckrmm 0. [OCkrm £0. 03m P
121. Bmm 121. 83m 121 . B Omm . 0Zmm +0, .0 Zmm (. OCmm £0. 0%m P
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Shenzhen Tiansu Calibration and Testing Co., Ltd.

E‘Z {ﬁ ik ﬁhi' ia:mCNASlp:;E

7’ “ggl® CALIBRATION
Cﬂlibl'ﬂtiﬂll c&rtifiﬁﬂtﬂ i cms L5138
i s 5 O 11 - A
F20220-11074 00
Certificate No. Page of
2P Ak i, A
P L ?:I E =] z .-'kr_T
S FrRE EE e T ] i 4 BR s E]
HIJ' & Tt v A e P HE R 1 3
Address
i T R
Description
e % il s
s S €0~=25) mm/ 0. 00 lmm Wil H 72 2 = B R
Mod el /Ty pe Monn foctu rer
i i A
332208 262
Serial Number Maonagement No.
i A HA eli feic e 10 H 14 H
Date of Receipt Yenr Month Day
He e H 1Y 2022 4E e 11 H
Calibration Date Year Month Day
L ke H R 2023 3 10 H 12 H
Due Date Year Minn th Dary
e [ iy 2022 3F 1o H 14 H
Issue Date Yeur M ch Day

" ' |
il QN
. B

Inspected by

e A 1
Calibrated by %ﬂﬁ

Mhe I TR O s R < A LG8 R SO 2 AR S R Tl 1 MEd (P ost Codel; 518116
B-oiz, 15167 % (TEL) : 0755-84815081
ADD: 1-5F 4/B, 1-6'F 1I/B Jingding Industrial Tome, Moo 2, Jinlomg [kt http: fwww. tianse. org
Averue, Baol ong community, Baolong Street, Lomggang District,
Shenzhen

Email: zskfdtiansw org
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K HE 45 R

Results of Calibration

T s Moam FHa4m
Certifieats No. L2022 0] 1078 00 R of
1. oh B AR AR 54 (Pass)
(Appearance & Working Performnce Chedc)
2 e OiER:  (Interreaction) e (Pass] %\
3. SRR Rl 20 ﬁ
lxial Direction Wobble of Micrometric screw .ﬁ
i HARER thit 3
Mensured Valie Sperification Pass/Fail 3
fl. (03mm =10, 0lmm F ol
4. MR iR En, Hﬁ
Radial Direction Wobble of Micrometric screw at
gl FERE R e -
Measured Valie Specification Pass/Fail
0. mm =0, 0lmm P
g #h;
Measure strength
kiU HAEf it
Measured Vahie Specification Pass/fil
T8N =10 P
6, R R
Planeness of mea=suring face
Azl i HAE R i
Measured Vahie Specification Pass/Fail
0.4um =0 Gum P
7. P I B A R
Paral lel of measuring face
o LT PR gk
Men sured Volue Sper ifica tion Pas s/Fail
0 3um Z1.5um P
B A 22
Indication Error
Colibra tion Point Indicotivn Volbe Indicntion Error MPE Pas s/Fail
5. 12mm 5. 119mm -lum +2um P
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] A K 4 B e A R

BB R G

B W12209 WM k2
REER HoRiTisdPasnns ﬁm#m: £ ikt
ERENY | AF A B0 oFmLD T | ZLX
ﬁﬁﬁﬂ AFwHef LR sd 13§ R HiE 16622064059
=l BB N 3 £ R o P& e e
mens | - - £r=H W 1' 20229409 A
HaiksE | §iensy BHHEAM | 2022520m A28
Pauk | £ Pﬂﬁmﬁlﬂ 2022 % 104 098
BEHE | S00mn Bl a iy LaE T,

HEEE |GB/T37267-2018 (EAAE LD RAAEAL B4

RIOIE |1, s 2 REAAE <

KR it

vEErR, MRS, R B K il 2T A GRT 372672018
AN BERAEE, LRLELE2E. »

o i

BRAM: 2022 % 10 H 11 H

tﬁ#ﬁ!#mi

W GLiEa) ' N
o

N R W g2 @ o 7%

WS A i bkt PEFT T E MR R 6 B . 1006030606, 02985221459 (i TI0061

m HERESNSEREEEEEROE
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TEERMNREBEAERERA A
A

WY Wi12200032 S2E O H2H
liid53 B¥EmE AR AR A | RikE
B A AR, A A A A S T, &
i1fr_'|:_ ML g E Huﬁﬁiﬁi?h o S GB'T
| B, d:: drde. B, B He, 8. mE.| o ¥7267-2018
Gl LA 4. Wellmid. 4. BN 6.1
e Fakis, Faury.
ik | REEROARME _
(4244 ) el 5.1 | A
Widde i | FASRRNaeLA -
0 e {BEMF 2 ) T 5.3 o |
, | n | s A& > 2mm 2.1 a4 | aer |~
nk — IT267-201% o A
/- 405 .3 0.2 =
REARE, mm[ ™ 3 =
(A s +0.1 ik |
B 203 40,1
(8 % dy) L

I'E-Er (et ) R A4, RESTHHELS 300mm. FE5 dImm. HASH 41mm.
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v W

Notice

L BRESEALSEE “Aien e nE" s,
This test report is invalid without the seal,
20 AR CHRM. W, BT ST e,
Thas test report is invalid without the signatures of the related persons.
3. AR RS . BT MR SCH
This test report is invalid if erased, altered or copied partially,
4. MHEMEGH L, T ESERE > HET EH MR, A RER.
Any doubt should inform us within 15 days after receiving the test report,
TEAMHR R RSN NEC G R R SRL NN, SRR
30 S P ) A B PR
The test samples and commission information are provided and responsible by the \
applicant. Test results prove lh.;IIanqnfnﬂﬁtf of the samples only. ..‘
6. A R AN CYETR, SLED IS A ORISR TTTY RO RS
WA ELR. ’
This test report is printed on-anti-counterfeiting paper. Iis copy should have grid

Ll

shading. The numbers on the back of the data sheet are random numbers not related

with the reporn.

ARSI & Ol

Hehl ( Addreess ) o PRI W6 e T HERT I 4o e i e 9
Mo.h Sapth Chang'an Road, Yanta District, Xi'an, Shaanz, P.R.C

MBS Postcode ) ;- 710061

FrRTS { Hotline ) - 4006030606 1029 ) 85221489

3 PR RIF ( Forgery—proof inquiry telephone )} = (029} 85221489
$5H (Fax) : (029) 85224562

B ( E-mail } : ctcxa@qq.com
MAE { Web 'y www cloxacom

Ct: PERENSERSNEEERL S

! ina Teriag & © el e sies buisrmaiiees Cownp Liae on Lid
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